National Mission for Clean Ganga (NMCG)
Ministry of Jal Shakti,
River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure
Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of

Project Engineer
JUNE 2024

NAMAMI
TAAIFE

WMAIYOL A=COM ;..

Executing Agency Funding Agency Project Engineer Concessionaire

Prayagraj Water Pvt. Ltd.,
National Mission for Clean i
GPCU, Uttar Pradesh Jal = AECOM IndiaPvt. Ltd, (oY OTADANIEnterprise Ltd.
. ) Ganga, Ministry of Water and Organica Technologiak
Nigam, Prayagraj, Uttar ) 19/F, Bldg. 5-C, DLF Cyber ZRT)
[...]
c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-10 of CA.

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession Agreement.

e) Quarterly report as per Part-G in Schedule-10 of CA.

f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control Board’s
Website.

2.4 Recommendations

e Some of the issues mentioned above are pending since long time and hence must be rectified at
the earliest for enhancing the efficiency of the STP.

e Concessionaire must ensure satisfactory working of Online monitoring system & transmit the
data as per requirement.

o All the maintenance jobs required for the observations made above must be done as soon as
possible to increase the efficiency of plant.

e Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective.
Concessionaire to please ensure the same.

e Allthe records must be provided as per the observations made above.

o Alllogbooks must be filled timely and accurately.

e Testing of samples must be done from outlet of PSTs also for checking the efficiency of PSTs.

e Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9 of
Part-G in Concession Agreement.

o Allthe old material obtained due to rehabilitation works in various units must be stacked properly
at the identified part of the site and proper record must be maintained.

e Itis recommended to follow proper safety measures during O&M, and it must be ensured that
workers must wear proper PPEs while doing work at Site.

e More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 14 of 26



3. KODRA STP AND ASSOCIATE INFRASTRUCTURE
3.1 KPIReport

STP_Outlet_Kodra

so0 — BOD
— 20 - — COoD
Eb | I N A J I B e —_— iﬁ:‘C
= r g [ M ' | I = ' —
S B AW A [ A i \ 'l W ad 8 a0 ¢ ——=T5s
= I\ by N e il w"l ALY y S 2
e’ r r l g [ b WA WARN L~ 35

10

Jun2 Jun9 Jun 16 Jun 23 Jun 30 Jun2 Jun© Jun 18 Jun 23 Jun 30

2024 2024

FRC
PH(pH)

76 M
7.2 Lf\ 1=
7

0.4
0.35
0.3
f
0.25 Jf'
0.2 62

Jun 2 Jung9 Jun 16 Jun 23 Jun 30 Jun 2 Jun?9 Jun 16 Jun 23 Jun 30

2024 2024

25
S
5 o L |
el

|
; Y d 'L:J,Al.l-.v
154"’&”1'& T A i
Jun2 Jung9 Jun 16 Jun 23 Jun 30

2024

Source: Online analyzer,

* BOD in mg/l, COD in mg/l and TSS in mg/I

Note:

1. Rectification of problem for variation in data is going on as fine tuning of multi parameter analyzers and chlorine analyzer from OEM is in
progress.

2. Concessionaire is also asked to rectify the problem regarding non-transferring of values from analyzer to CPCB server which can be seen as

break in graphs.
Page 15 of 26



~—
kodra STP, 25 MLD STP at Pravagraj
INLET FLOW & QUALITY REPORT
Daily Feed i
Quantity
FECAL DEWATERED
MLD pH BOD (mg/l) TSS (mgM) | coLrorm | FRE etz
(Design-
Date 26 MLD) REMARKS
Final Inlet ] - Final
Inlet pH pH BOD Final Inlet TSS|  Final inlet |(Design-| Final Outlet Fecal

M3 MLD |(Design-|(Design-|(Design-| B°P (Design-| TSS | nocign-| <1000 |(Design-|Concent| Coliform

<9) 6.5 to <250 (Design - <500 (Design NA) MPN/100 | 0.2 mgll) ratic:n (20,00,000

1 marty | <20 mai R ma/l) |<30 mgi) i (>20%) | MPNIgTS)
01-Jun24 | 30460 | 30.46 | 7.16 7.38 140 13 332 40 304 15 NA 500 0.3 23.68 | 1200000
D2-Jun24 | 29930 | 29.93 | 7.19 7.36 135 14 328 36 254 16 NA 800 0.3 22.74 | 1300000
D3-Jun-24 | 30180 | 30.18 | 7.16 7.37 130 13 320 40 288 16 NA 500 0.3 24.8 | 1100000
04 Jun 24 | 30340 | 30.34 | 7.03 7.39 145 14 324 40 251 17 NA 400 0.3 22.88 | 1400000
D5-Jurr24 | 28640 | 28.64 | 6.53 7.40 130 15 332 14 274 16 NA 600 0.3 22.97 | 1200000
06-Jun24 | 28270 | 28.27 | 6.92 7.34 145 14 344 40 287 17 NA 700 0.3 21.72 | 1300000
07-Jun24 | 31190 | 3119 | 7.02 7.42 140 15 336 FY 290 16 NA 500 0.3 23.16 | 1200000
08 .Junz24 | 29650 | 29.65 | 7.11 7.35 130 16 312 10 276 15 NA 400 0.3 22.37 | 1400000
D9 Jun>?4| 30780 | 30.78 | 7.05 7.43 135 12 324 6 282 16 NA 700 02 22.04 | 1100000
10-Jun24 | 29360 | 29.36 | 7.03 7.39 140 13 332 a0 204 17 NA 600 02 21.75 | 1300000
11-Jun-24 | 30250 | 30.25 | 6.92 7.34 135 15 316 44 287 16 NA 500 0.3 23.60 | 1400000
12-Jun-24 | 30790 | 30.79 | 7.10 7.48 140 14 328 40 301 17 NA 600 0.3 22,38 | 1700000
13-Jun-24 | 30290 | 30.29 | 7.23 7.42 135 14 316 36 279 18 NA 400 0.3 24.36 | 1200000
14-Jun24 | 29130 [ 203 | 7.21 7.32 130 13 304 40 275 17 NA 500 0.3 24.65 | 1100000
15.Jun24 | 29900 | 29.90 | 7.19 7.28 145 15 324 10 298 16 NA 700 0.3 23.31 | 1300000
16-Jun24 | 30760 | 30.76 | 7.31 7.40 135 16 316 a4 286 17 NA 600 03 23.60 | 1400000
17-Jurn-24 | 30630 | 30.63 | 7.26 7.42 130 1 308 32 282 16 NA 400 0.2 22.76 | 1700000
18-Jun24 | 28770 | 2877 | 7.32 7.27 140 12 316 6 204 15 NA 500 0.2 23.48 | 1200000
19-Jun24 | 30090 | 30.09 | 7.13 7.28 135 13 312 36 284 17 NA 800 02 24.06 | 1400000
20Jun24 | 31660 | 3166 | 7.12 7.26 140 14 328 40 289 16 NA 700 03 2210 | 1700000
21-Jun24 | 20760 | 290.76 | 7.27 7.31 130 16 336 aa 297 17 NA 400 03 2358 | 1300000
22-Jun-24 | 32310 | 3231 | 7.24 7.30 135 12 324 36 290 16 NA 600 0.2 21.91 | 1200000
23 Jun24 | 31350 | 31.35 | 7.19 7.34 150 13 340 40 308 18 NA 700 0.3 23.15 | 1400000
24 Jun24 | 32280 | 32.28 | 7.39 7.36 135 12 332 36 296 17 NA 400 0.2 24.29 | 1700000
25 Jun24 | 31450 | 3145 | 7.22 7.16 140 13 348 10 305 16 NA 500 0.3 24.54 | 1300000
26-Jun-224 27120 2712 6.92 7.13 140 14 324 44 296 17 NA 700 03 23 .96 1100000
Z7dunza| 20800 | 2089 | 693 7.41 145 13 332 36 287 16 NA 500 0.3 23.06 | 1400000
28 Jun24 | 28110 | 28.11 | 7.02 7.34 150 16 348 aa 315 17 NA 600 0.3 25.05 | 1700000
29.Jun 24 | 28400 | 28.40 | 6.83 7.54 140 12 328 36 290 16 NA 800 0.2 24.76 | 1400000
30-Jun24 | 30480 | 3048 | 6.81 7.60 150 13 340 a0 306 15 NA 400 0.2 23.63 | 1300000

Average |30074.00] 3007 | 7.11 7.36 | 138.33 | 13.67 | 32680 | 39.47 | 291.50 | 16.37 566.67 | 0.27 23.38 | 1346666.67

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 16 of 26



3.2 Power Consumption Report

Power Consumation details for the month of June 2024 (Kodra Facility)

STP facaility UOM Total /Avg.
Total raw sewage recejved for the month of June 2024 MLD 902.22
Average raw sewage received for the month of June 2024 MLD 30.07
Average BOD mg/l 138.33
Gunateeed power KWH / MLD KWH / MLD 99.46
Total Power KWH - Allowed KWH 89734.80
SPS/MPS facilities

Total raw sewage discharge for the month of June 2024 MLD 902.22
Average raw sewage discharge for the month of June 2024 MLD 30.07
Guaranteed power KWH / MLD KWH / MLD 102.55
Total Power KWH -Allowed KWH 92522.66
Total Guaranteed Power - Allowed KWH 182257.46
Actual Power consumption

Actual grid power consumption-KWH (UPPCL) for the month of June 2024 (A) |[KWH 172790.00
Total actual power consumed through DG set KWH 3303.00
Total power consumed in staff quarters for the month of June 2024 (C) KWH 959.00
Total Actual Power consumption (D)=(A)|KWH 175534.00
Saved Power -6723.46

Source: Site Records and Bills issued by UPPCL

Page 17 of 26



3.3 Action taken report

Month of Site Inspection

June 2024

Site Inspectors

©NO A WNE

Mr. Syed Mohd Shabaz, EE-E&M, UPJN(R).
Mr. Karunakar Singh AE, UPJN(R).

Mr. Narendra, JE, UPJN(R).

Mr. Jitender, JE, UPJIN(R)

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.

Mr. Rahul Azaad, PWPL.

Mr. Rajan, PWPL.

Place(s) of Inspection

25 MLD STP at Kodra, Prayagraj
25 MLD MPS at Kodra, Prayagraj

Visit was done on 3™ June 2024, 11" June 2024, & 215t June 2024 and following observations were made
after action taken by Concessionaire on inspection report provided by Project Engineer for May-24:

Status of Availability:

S.No. Facility Name Actual Flow Pumped /Received at Facility
(MLD)
1 Kodra STP 28.27 to0 31.66
2 Kodra MPS 28.27 to 31.66
Note: 1) Source for above data is Register for flow record of STP & MPS.

Status of KPlIs:

S.No. | Parameter Name Design Value Parameter Value

1 BOD - Effluent <20 mg/l 12 to 16 mg/I

2 TSS - Effluent <30 mg/l 15 to 18 mg/I

3 pH - Effluent 6.5-9.0 7.26t07.48

4 Fecal coliform - Effluent <=1000 MPN/100 mi 400 to 800 MPN/100 ml

5 Consistency - Sludge >20% 21.72 to 24.80%

6 Fecal Coliform — Sludge | _ 5 40,000 MPN/GTS | 1100000 to 1700000 MPN/GTS
Note: 1) Source for above data is Register for Laboratory of STP.

Status of Energy Consumption:

S.No. Facility Name Actual Energy Consumption (KWH)
1 Kodra Facility 5580to 6167
Note: 1) Source for above data is Register for Power Consumption Record of STP.

Status of various units & records at site:

1. Latest SCADA reports of regarding KPIs for Kodra STP were checked to evaluate the performance
of multiparameter analyzer at outlet and it was found that the said SCADA reports are almost
stabilized apart from some minor variations.

Page 18 of 26



&

o

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.

20.

21.

22.

23.

24,

25.

26.

27.

28.

29.

30.

Latest SCADA reports of regarding parameters for Kodra STP were checked to evaluate the
performance of multiparameter analyzer at inlet and it was found that the said SCADA reports are
almost stabilized apart from some minor variations.

Data transfer from online analyzer at the outlet of STP to CPCB servers is in progress. By studying
the graph available at the online portal, it was found that data from 10:15 PM on 14" June 2024 to
5:30 PM on 17" June 2024 date is not available on online portal. Also, sudden spikes/drops can
be seen in the graph which is fundamentally not correct. These types of incidents have been
observed in past also. Concessionaire is required to rectify these problems.

Flowmeter at inlet of STP is working.

Flowmeter at outlet of STP is working. There is variation in between inlet and outlet flow which is
more than water loss shown for the STP. Concessionaire is required to resolve this problem.
Both Grit Removal Units are working.

Both Mechanical Fine Screens at PTU are working. Currently screens are running in auto mode
through timer however differential level sensors are not working.

All Biotowers are working. Small amount of plastic waste is reaching the biotowers which must be
rectified by doing overhauling of mechanical screens at PTU.

All Aeration tanks are working. Air is coming out vigorously from 5-6 points due to problem in diffusers.
This must be rectified at the earliest.

Installation of new DO Analyzer at outlet of aeration tanks is completed. Calibration for the same
is pending.

All Aeration blowers are working.

All Centrifuges are in working condition.

Drainage system must be provided near the sludge collection area of dewatering system for
avoiding sludge accumulation.

All Sludge Recirculation Pumps are working.

Both Centrifuge Feed Pumps are working.

Both Secondary Clarifiers are working.

Thickener unit is working.

4 out of 6 CCTV cameras are working. Outlet CCTV camera is nhot working.

Both Chlorine Dosing Systems are working. Residual chlorine in effluent was found to be around
0.2t0 0.3 mg/I.

New chlorine analyzer at outlet is working however it is showing variations in between recorded
values inlaboratory and recorded values in SCADA reports. Concessionaire is required to resolve
the same.

It is continuously observed that dewatered sludge is being dumped inside the plant.
Concessionaire is required to dump the dewatered sludge in the place given by UPJN.

Both Mechanical coarse Screens at MPS are working. Currently screens are running in auto mode
through timer however differential level sensors are not working.

At Kodra MPS, all 6 pumps are OK for operation. Pressure transmitter is not installed in common
header line of pumps yet. Also, pumps must be kept in auto mode so that they can start & stop on
the basis of level in the sump.

Landscaping of site must be improved; it needs to be made better.

Make a proper store for storage of flammable and hazardous materials including spare parts.

As already discussed, all the waste material obtained during Rehabilitation Works must be
removed from the site as per point (h) in clause 8.8 of Concession Agreement.

As per Clause No.1.6 & 1.7.1 of Part — G in concession agreement, new Computer Maintenance
Management system (CMMS) is installed which is under observation. Concessionaire is required
to incorporate the suggestions provided after checking of records generated from the same.
Commissioning of Public Address System is not completed yet.

Painting of units in the STP is completed from outside. It is suggested to start the painting work
for all units from inside also.

It is found that testing of earthing pits is not done regularly for complete site. Concessionaire is
required to perform testing of earthing pits internally at least once in a quarter and externally at
least once in a year. This activity must be done on priority basis to comply with safety norms.

Page 19 of 26



31. Since COD is announced on 01.11.2020 for all Package - Ill facilities hence Concessionaire is

required to implement following documents as per Clause no. 9 & Part-G in Schedule — 10 of
Concession Agreement at the earliest:

a) Portable samplers must be provided to collect composite samples for monitoring from inlet of
STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA. Also, all the instruments as
mentioned in Table-3 given in clause no. 1.3.1 in Part-E of Schedule-10 of CA must be
maintained in the laboratory.

b) Calibration certificates of all the instruments must be submitted as per clause no. 9.8(a)(viii) of
Concession Agreement.

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-10 of CA.

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession Agreement.

e) Quarterly report as per Part-G in Schedule-10 of CA.

f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control Board’'s
Website.

3.4 Recommendations

Some of the issues mentioned above are pending since long time and hence must be rectified at
the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system & transmit the
data as per requirement.

All the maintenance jobs required for the observations made above must be done as soon as
possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective.
Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

Alllogbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of PSTs.
Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9 of
Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked properly
at the identified part of the site and proper record must be maintained.

It is recommended to follow proper safety measures during O&M, and it must be ensured that
workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 20 of 26



4 PONGHAT STP AND ASSOCIATE INFRASTRUCTURE

4.1 KPI Report

. 150
b
E 100
[=]
(=]
= sp
Jun 2 Jung9 Jun 16 Jun 23 Jun 30
2024
3
2
o
[~
o
1
Jun 2 Jung Jun 16 Jun 23 Jun 30
2024
1000
=)
E
vy 500
7
o il P A T L . _l.l. I.l A l _L A, 1 AL
Jun 2 Jung Jun 16 Jun 23 Jun 30
2024

oD (mg/)

PH(pH)

STP_Outlet_Ponghat

— BOD

300 —— COoD
—— FRC
200 —— PH
— T55
100
| PR I | SN 1 - N ' TH— )
Jun 2 Jun®9 Jun 16 Jun 23 Jun 30
2024
7.8
- MW _ 4
Al |ty
' u‘( il |
7.5 I
7]?;n 2 Jun9 Jun 16 Jun 23 Jun 30

2024

Source: Online analyzer,
* BOD in mg/l, COD in mg/l and TSS in mg/I